

CERTIFIED MATERIAL TEST REPORT

Certificate Nr	: 55248	PIL: 517626
Customer	: I.C. PORTUGAL - METAL	
Customer Ref.	: 7185/04	
Order Nr	: 358580/20	Item: 0002119
Material Desc.	: Sheets	
Dimensions	: 2000 MM X 1000 MM X 1,600 MM	Alloy: Copper Cu-DHP CW024A
Part Nr	:	

Marking Nr	Weight	Cast	Sample	Marking Nr	Weight	Cast	Sample
10501515	1511	3M0929/AB	04087858	10501517	1513	3M0929/AB	04087858

EN CW024A CU DHP

Composition(%)	Cu+Ag	P					
	Min	99.9000	0.0150				
	Max		0.0400				
3M0929/AB		99.9727	0.0235				

EN 1652 R220

Test	Tensile Strength Rm N/mm ²	Elongation 50 mm %					
	Min	220	33				
	Max	260					
04087858		244	38				

EN 1652

Test	Thickness mm						
	Min	1.540					
	Max	1.660					
04087858		1.600					

Fornaci di Barga 26/03/2004

Document complying to EN 10204 3.1.B. Standard, issued under computerized control.
Signature not required. The AQ chief: Laura Del Frate